



Asbestos Bulk Sample Report

Certificate of Analysis

www.ttohs.com

Project #: 2855
 Client: Northern Health
 Site: 1475 Edmonton Street, Prince George, BC
 PO#:

Sampled by: CA
 Date Sampled: 17-Mar-2026
 Analyst: GW

Unit #2-1962 Quinn St. South
 Prince George, BC
 250.563.8484
gwong@ttohs.com

Sample #	Location	Material	Analysis Date	Layer	Description	%	Asbestos	%	Other Materials	%
2855-1	CT Scan Room 1 - Drop Ceiling	Ceiling Tile	18-Mar-2026	1	White Paint	15	None Detected	-	Non-fibrous	100
				2	Tan Fibre Mat with Perlite	85	None Detected	-	Cellulose Fiberglass Non-fibrous	45 30 25
2855-2	CT Scan Room 1 - Drop Ceiling	Ceiling Tile	18-Mar-2026	1	White Paint	15	None Detected	-	Non-fibrous	100
				2	Tan Fibre Mat with Perlite	85	None Detected	-	Cellulose Fiberglass Non-fibrous	45 30 25
2855-3	CT Scan Room 1 - Drop Ceiling	Ceiling Tile	18-Mar-2026	1	White Paint	15	None Detected	-	Non-fibrous	100
				2	Tan Fibre Mat with Perlite	85	None Detected	-	Cellulose Fiberglass Non-fibrous	45 30 25
2855-4	CT Scan Room 1- Flooring	Sheet Vinyl Flooring	18-Mar-2026	1	White and Lilac-pink Marble Pattern Vinyl	70	None Detected	-	Non-fibrous	100
				2	Soft Translucent Clear Adhesive	15	None Detected	-	Non-fibrous	100
				3	Tan-cream Paint	5	None Detected	-	Non-fibrous	100
				4	White Chalky Mix	10	None Detected	-	Synthetic Non-fibrous	2 98

Analyzed in accordance with NIOSH Method 9002
 AIHA Proficiency Program Lab ID# 264415



Asbestos Bulk Sample Report

Certificate of Analysis

www.ttohs.com

Sample #	Location	Material	Analysis Date	Layer	Description	%	Asbestos	%	Other Materials	%
2855-5	CT Scan Room 1 – Walls	Drywall Joint Compound	18-Mar-2026	1	Tan Paint	15	None Detected	-	Non-fibrous	100
				2	White Chalky Mix 1	15	None Detected	-	Cellulose Non-fibrous	2 98
				3	Tan Paper	20	None Detected	-	Cellulose	100
				4	White Chalky Mix 2	15	None Detected	-	Cellulose Non-fibrous	3 97
				5	Tan/Beige Paper	35	None Detected	-	Cellulose	100
2855-6	CT Scan Room 1 – Walls	Drywall Joint Compound	18-Mar-2026	1	Tan Paint	15	None Detected	-	Non-fibrous	100
				2	White Chalky Mix 1	30	None Detected	-	Non-fibrous	100
				3	Tan Paper	10	None Detected	-	Cellulose	100
				4	White Chalky Mix 2	15	None Detected	-	Cellulose Non-fibrous	3 97
				5	Tan/Beige Paper	30	None Detected	-	Cellulose	100
2855-7	CT Scan Room 1 - Walls	Drywall Joint Compound	18-Mar-2026	1	Beige-tan/White Paint	25	None Detected	-	Non-fibrous	100
				2	White Chalky Mix	75	None Detected	-	Cellulose Non-fibrous	2 98